
Page 4-4 2001/2002 DS Golf Cars Illustrated Parts List

G

E

4

OFF    ON
OFF    ON

FLOORBOARD
REMOVED
FOR CLARITY

STOP

5

3

7

TYPICAL
2 PLACES

1

6

2

23
TYPICAL
2 PLACES

2
TYPICAL
4 PLACES

4

SERVICE PART 
BRAKE PEDAL HAS 
SECOND WELDMENT

TYPICAL
4 PLACES

11

17

1816

5
13

14

15

12

TYPICAL
2 PLACES

26

27
25

28

25

16

21

10

8

22

24

20

19

9

TYPICAL
4 PLACES

29



ITEM PART NO. DESCRIPTION

1    2    3    4

2001/2002 DS Golf Cars Illustrated Parts List Page 4-5

E

G

4QTY
GAS

QTY
ELEC

1 101990801 Equalizer .................................................................................................... 1 1
2 1241 Washer, Flat, 5/16 ...................................................................................... 5 5
3 1013531 Spring, Brake Return ................................................................................. 1 1
4 1010921 Screw, Hex Head Cap, 5/16-18 x 2-1/2 ...................................................... 4 4
5 7473 Nut, Nylon Lock, 5/16-18 ............................................................................ 5 5
6 102022101 Kit, Brake Cable (includes item 7, and Items 13 and 14 on page 4-3) ....... 2 2
7 1011779 E-Clip, 1/2 .............................................................................................. 2 2
8 101878201 Kit, Brake Pedal (includes items 9 and 10) ................................................ 1 1
9 7716 Screw, Slotted Hex Washer Head, #10-16 x 1/2 .................................... 4 4
10 1013869 Pad, Brake Pedal ................................................................................... 1 1
11 1010878 Bumper, Rubber ......................................................................................... 1 1
12 1028 Nut, Hex, 1/4-20 ......................................................................................... 1 1
13 101953101 Rod, Equalizer ............................................................................................ 1 1
14 101953001 Bolt, Hex Head Shoulder, 3/8 x 1 ............................................................... 1 1
15 7473 Nut, Nylon Lock, 5/16-18 ............................................................................ 1 1

101187702 Kit, Park Brake Latch (includes items 16 - 20 and Item 25 on Page 4-7) ... 1 1
16 N/A Rod And Pawl ........................................................................................ 1 1
17 1017029 Pin, Cotter, 7/64 x 1/2 ............................................................................ 1 1
18 1010877 Nut, Push, 5/16 ...................................................................................... 1 1
19 1010805 Sleeve, Park Brake Rod ......................................................................... 1 1
20 1010932 Joint, Ball, 1/4-28 ................................................................................... 1 1
21 1010933 Spring, Park Brake Torsion ......................................................................... 1 1
22 1010927 Spacer, Park Brake .................................................................................... 1 1
23 1011402 Package, Brake Mounting Block (contains upper and lower

for driver and passenger sides) .................................................................. 1 1
24 1011418 Kit, Park Brake Pedal (includes items 25 - 28) ........................................... 1 1
25 1032 Bushing, Nylon ....................................................................................... 2 2
26 8626 Screw, Slotted Hex Washer Head, #10-16 x 1/2 .................................... 2 2
27 1013876 Nut, Push, 3/8 ........................................................................................ 1 1
28 1013870 Pad, Park Brake ..................................................................................... 1 1
29 1242 Nut, Hex, 5/16-18 ....................................................................................... 1 1

BRAKE PEDAL AND CABLE ASSEMBLY


